
��������	
	�



 1.EXTERIOR (G696) ..............................................................................   2

 2.TRANSPORT SECTION (G696) .........................................................   4

 3.DRIVE SECTION (G696) ....................................................................   6

 4.DECAL AND DOCUMENT (G696) ......................................................   8

99.PARTS INDEX....................................................................................  11

PARTS CATALOG

INTRODUCTION

This chapter instructs you the numbers and names of parts on this machine.

March , 20 ’98



  1.EXTERIOR (G696)

2



  1 G696 2231 Vertical Transport Cover  1

  2 A048 2838 Nylon Rivet  1

  3 G696 2295 Nylon Strap  1

  4 AA06 3311 Transport Roller Spring  4

  5 AA08 0235 Nylon Strap  4

  6 AF02 2098 Driven Roller  2

  7 G696 2400 Decal - Misfeed Removal  1

  8 G696 1711 Upper Cover  1

  9 G696 1611 Rear Cover  1

 10 A629 3111 Receiving Tray  4

 11 G696 1511 Front Cover  1

 12 G012 1531 Magnet  2

 13 G696 6711 Screw - M3  2

101 0450 3008B Tapping Screw - M3x8

102 0802 5260 Tapping Screw - 3 X 10

Index

 No. 
Part No.

Q’ty Per

Assembly
Description Index

 No. 
Part No.

Q’ty Per

Assembly
Description

  1.EXTERIOR (G696)

3



  2.TRANSPORT SECTION (G696)

4



  1 G696 1131 Upper Stay  1

  2 GA06 3044 Exit Roller Spring  8

  3 AA08 0235 Bushing - Driven Roller  8

  4 AF02 2098 Driven Roller  4

  5 G696 2281 Cover - Bin Sensor Harness  4

  6 GF02 0031 Upper Exit Roller  1

  7 GA12 0008 Discharge Brush - 317  4

  8 G696 2221 Middle Guide Plate  1

  9 G696 1120 Rear Frame  1

 10 G696 5220 Relay Harness  1

 11 G696 2291 Bracket - Bin Sensor  4

 12 GA06 0055 Tension Spring - 0.4n  3

 13 AW01 0070 Photosebsor - PS-R11d1-B  4

 14 G696 2241 Junction Gate - Exit  3

 15 GF02 0050 Transport Roller  1

 16 G696 5230 Right Relay Harness  3

 17 G696 1141 Bottom Stay  1

 18 AF02 0379 Transport Roller  1

 19 GW02 0019 Photosensor  2

 20 G696 1111 Front Frame  1

 21 GF02 0030 Exit Roller  1

 22 A458 2251 Cushion - Bin Solenoid Lever  3

 23 5215 2621 Snap Ring - M6  3

 24 G696 2211 Guide Plate - Right  2

101 0805 3480 Bushing - 6mm

102 0720 0040E Retaining Ring - M4

103 0451 3006B Tapping Screw - M3x6

104 0451 3010B Tapping Screw - M3x10

105 1106 0241 Bushing - 6.7mm

Index

 No. 
Part No.

Q’ty Per

Assembly
Description Index

 No. 
Part No.

Q’ty Per

Assembly
Description

  2.TRANSPORT SECTION (G696)

5



  3.DRIVE SECTION (G696)

107

108

6



  1 G696 2251 Bracket - Stepper Motor  1

  2 GX04 0021 Stepper Motor - 2.5W  1

  3 GA04 3019 Timing Belt - B40S2M140  1

  4 AB03 0223 Pulley - 48Z  1

  5 G696 5100 Main Control Board  1

  6 G696 1125 Rear Joint Bracket  1

  7 G696 2261 Bracket - DC Solenoid  1

  8 A629 2121 Junction Gate Lever  1

  9 A629 2115 Junction Gate Solenoid  4

 10 G696 5210 Harness - Interface  1

 11 G696 5200 Main Harness  1

 12 A079 4914 Idle Roller - Gate Belt  2

 13 A629 2131 Torque Limiter - Paper Exit  1

 14 G696 2255 Bracket - Tightener Ass’y  1

 15 A629 2141 Torque Limiter - Paper Transport  1

 16 GA04 3020 Timing Belt - B40S2M530  1

 17 G696 1115 Front Joint Bracket  1

 18 GB03 0032 Timing Pulley - T28-S2M  4

 19 AA14 3444 Stepped Screw  2

 20 GA06 0053 Tension Spring - 2.5n  1

101 0451 3006B Tapping Screw - M3x6

102 0720 0040E Retaining Ring - M4

103 0805 3480 Bushing - 6mm

104 0313 0030B Philips Pan Head Screw - M3x3

105 1105 0290 Harness Clamp - Horizontal

106 0803 0042 Stepped Screw - M4

107 1204 2379 Micro Switch - CS2A-B2BA

108 0313 0030B Philips Pan Head Screw - M3x3

Index

 No. 
Part No.

Q’ty Per

Assembly
Description Index

 No. 
Part No.

Q’ty Per

Assembly
Description

  3.DRIVE SECTION (G696)

7



  4.DECAL AND DOCUMENT (G696)

�

8



  1 G696 2400 Decal - Misfeed Removal  1

   2 G696 2410 Decal - Bin Display  1

Index

 No. 
Part No.

Q’ty Per

Assembly
Description Index

 No. 
Part No.

Q’ty Per

Assembly
Description

  4.DECAL AND DOCUMENT (G696)

9



PARTS INDEX



G696 1111 Front Frame   5- 20

G696 1115 Front Joint Bracket   7- 17

G696 1120 Rear Frame   5-  9

G696 1125 Rear Joint Bracket   7-  6

G696 1131 Upper Stay   5-  1

G696 1141 Bottom Stay   5- 17

G696 1511 Front Cover   3- 11

G696 1611 Rear Cover   3-  9

G696 1711 Upper Cover   3-  8

G696 2211 Guide Plate - Right   5- 24

G696 2221 Middle Guide Plate   5-  8

G696 2231 Vertical Transport Cover   3-  1

G696 2241 Junction Gate - Exit   5- 14

G696 2251 Bracket - Stepper Motor   7-  1

G696 2255 Bracket - Tightener Ass’y   7- 14

G696 2261 Bracket - DC Solenoid   7-  7

G696 2281 Cover - Bin Sensor Harness   5-  5

G696 2291 Bracket - Bin Sensor   5- 11

G696 2295 Nylon Strap   3-  3

G696 2400 Decal - Misfeed Removal   3-  7

G696 2400 Decal - Misfeed Removal   9-  1

G696 2410 Decal - Bin Display   9-  2

G696 5100 Main Control Board   7-  5

G696 5200 Main Harness   7- 11

G696 5210 Harness - Interface   7- 10

G696 5220 Relay Harness   5- 10

G696 5230 Right Relay Harness   5- 16

G696 6711 Screw - M3   3- 13

AA06 3311 Transport Roller Spring   3-  4

AA08 0235 Bushing - Driven Roller   5-  3

AA08 0235 Nylon Strap   3-  5

AA14 3444 Stepped Screw   7- 19

AB03 0223 Pulley - 48Z   7-  4

AF02 0379 Transport Roller   5- 18

AF02 2098 Driven Roller   3-  6

AF02 2098 Driven Roller   5-  4

AW01 0070 Photosebsor - PS-R11d1-B   5- 13

G012 1531 Magnet   3- 12

G696 1111 Front Frame   5- 20

G696 1115 Front Joint Bracket   7- 17

G696 1120 Rear Frame   5-  9

G696 1125 Rear Joint Bracket   7-  6

G696 1131 Upper Stay   5-  1

G696 1141 Bottom Stay   5- 17

G696 1511 Front Cover   3- 11

G696 1611 Rear Cover   3-  9

G696 1711 Upper Cover   3-  8

G696 2211 Guide Plate - Right   5- 24

G696 2221 Middle Guide Plate   5-  8

G696 2231 Vertical Transport Cover   3-  1

G696 2241 Junction Gate - Exit   5- 14

G696 2251 Bracket - Stepper Motor   7-  1

G696 2255 Bracket - Tightener Ass’y   7- 14

G696 2261 Bracket - DC Solenoid   7-  7

G696 2281 Cover - Bin Sensor Harness   5-  5

G696 2291 Bracket - Bin Sensor   5- 11

G696 2295 Nylon Strap   3-  3

G696 2400 Decal - Misfeed Removal   9-  1

G696 2400 Decal - Misfeed Removal   3-  7

G696 2410 Decal - Bin Display   9-  2

G696 5100 Main Control Board   7-  5

G696 5200 Main Harness   7- 11

G696 5210 Harness - Interface   7- 10

Part No.Description
Page and
Index NoDescription

Page and
Index No.Part No.

12



G696 5220 Relay Harness   5- 10

G696 5230 Right Relay Harness   5- 16

G696 6711 Screw - M3   3- 13

GA04 3019 Timing Belt - B40S2M140   7-  3

GA04 3020 Timing Belt - B40S2M530   7- 16

GA06 0053 Tension Spring - 2.5n   7- 20

GA06 0055 Tension Spring - 0.4n   5- 12

GA06 3044 Exit Roller Spring   5-  2

GA12 0008 Discharge Brush - 317   5-  7

GB03 0032 Timing Pulley - T28-S2M   7- 18

GF02 0030 Exit Roller   5- 21

GF02 0031 Upper Exit Roller   5-  6

GF02 0050 Transport Roller   5- 15

GW02 0019 Photosensor   5- 19

GX04 0021 Stepper Motor - 2.5W   7-  2

A048 2838 Nylon Rivet   3-  2

A079 4914 Idle Roller - Gate Belt   7- 12

A458 2251 Cushion - Bin Solenoid Lever   5- 22

A629 2115 Junction Gate Solenoid   7-  9

A629 2121 Junction Gate Lever   7-  8

A629 2131 Torque Limiter - Paper Exit   7- 13

A629 2141 Torque Limiter - Paper Transport   7- 15

A629 3111 Receiving Tray   3- 10

Part No.Description
Page and
Index NoDescription

Page and
Index No.Part No.

13



5215 2621 Snap Ring - M6   5- 23 0313 0030B Philips Pan Head Screw - M3x3   7-108

0313 0030B Philips Pan Head Screw - M3x3   7-104

0450 3008B Tapping Screw - M3x8   3-101

0451 3006B Tapping Screw - M3x6   5-103

0451 3006B Tapping Screw - M3x6   7-101

0451 3010B Tapping Screw - M3x10   5-104

0720 0040E Retaining Ring - M4   5-102

0720 0040E Retaining Ring - M4   7-102

0802 5260 Tapping Screw - 3 X 10   3-102

0803 0042 Stepped Screw - M4   7-106

0805 3480 Bushing - 6mm   5-101

0805 3480 Bushing - 6mm   7-103

1105 0290 Harness Clamp - Horizontal   7-105

1106 0241 Bushing - 6.7mm   5-105

1204 2379 Micro Switch - CS2A-B2BA   7-107

Part No.Description
Page and
Index NoDescription

Page and
Index No.Part No.

14


	 1.EXTERIOR (G696)  2
	 2.TRANSPORT SECTION (G696)  4
	 3.DRIVE SECTION (G696)  6
	 4.DECAL AND DOCUMENT (G696)  8
	99.PARTS INDEX  11

